
ENGINEER MANUAL EM 1110-3-172 
May 1984 

ENGINEERING AND DESIGN 

Domestic Wastewater Treatment 

Mobilization Construction 

DEPARTMENT OF THE ARMY 
CORPS OF ENGINEERS 

OFFlCE OF THE CHIEF OF.ENGINEERS 



DAEN-ECE-G 

Engineer Manual 
No. 1110-3-172 

DEPARTMENT OF THE ARMY 
u.s. Army Corps of Engineers 

Washington, D.C. 20314 

Engineering and Design 
DOMESTIC WASTEWATER TREATMENT 

Mobilization Construction 

EM 1110-3-172 

11 May 1984 

1. Purpose.· This manual provides guidance for the planning and design of 
domestic wastewater treatment plants at u.s. Army mobilization facilities. 

2. Applicability. This manual is applicable to all field operating 
activities having mobilization construction responsibilities. 

3. Discussion. Criteria and standards presented herein apply to construction 
considered crucial to a mobilization effort. These requirements may be 
altered when necessary to satisfy special conditions on the basis of good 
engineering practice consistent with the nature of the construction. Design 
and construction of mobilization facilities must be completed within 180 days 
from the date notice to proceed is given with the projected life expectancy of 
five years. Hence, rapid construction of a facility should be reflecteu in 
its design. Time-consuming methods and procedures, normally preferred over 
quicker methods for better quality, should be de-emphasized. Lesser grade 
materials should be substituted for higher grade materials when the lesser 
grade materials would provide satisfactory service and when use of higher 
grade materials· would extend construction time. Work items not immediately 
necessary for the adequate functioning of the facility should be def~rred 
until such time as they can be completed without delaying the mobilization 
effort. 

FOR THE COMMANDER: 

Colo 
Or ef 

./ 
/ 

of Engineers 



Engineer Manual 
No. 1110-3-172 

DEPARTMENT OF THE ARMY 
US Army Corps of Engineers 

Washington, D.C. 20314 

Engineering and Design 
DOMESTIC WASTEWATER TREATMENT 

Mobilization Construction 

EM 1110-3-172 

11 May 1984 

Paragraph Page 

CHAPTER 1. 

CHAPTER 2. 

CHAPTER 3. 

CHAPTER 4. 

CHAPTER 5. 

GENERAL 

Purpose and scope ••.••••••..•••• 
Overall design considerations .•• 
Definitions .................... . 

CONSIDERATIONS FOR SITE SELECTION 

Location ....................... . 
Space requirements •..•••••••..•. 
Access ••••••••••••••••••••••••.• 

TREATMENT REQUIREMENTS 

General considerations •••.•••.•. 
Evaluation of wastewater 

treatment processes •.....•••••• 

BASIC DESIGN CONSIDERATIONS 

General ........................ . 
Period of design .•••••••..•.••.. 
Estimating service demand ••••••• 
Volume of wastewater ••••••••..•• 
Wastewater characteristics •••••. 
Plant site preparation •••••••••. 
Plant layout •••••••••••••••.•••• 
Plant hydraulics •.•••.•••••••••• 
Plant auxiliary facilities •••••• 
Metering and instrumentation •••• 
Sampling . ...................... . 
Standard drawings ••••••••••••••• 

SELECTION OF TREATMENT PROCESSES 

General ........................ . 
Recommended treatment scheme ••.. 
Alternative treatment designs ••• 
Regulatory requirements •••••...• 
Impact on receiving waters •••.•• 

1 

1-1 
1-2 
1-3 

2-1 
2-2 
2-3 

3-1 

3-2 

4-1 
4-2 
4-3 
4-4 
4-5 
4-6 
4-7 
4-8 
4-9 
4-10 
4-11 
4-12 

5-1 
5-2 
5-3 
5-4 
5-5 

1-1 
1-1 
1-1 

2-1 
2-1 
2-1 

3-1 

3-1 

4-1 
4-1 
4-1 
4-2 
4-3 
4-4 
4-4 
4-5 
4-5 
4-6 
4-6 
4-6 

5-1 
5-1 
5-4 
5-4 
5-4 



EM 1110-3-172 
11 May 84 

CHAPTER 6. 

CHAPTER 7. 

CHAPTER 9. 

CHAPTER lo; 

FLOW-MEASURING DEVICES 

General considerations ..•...•.•. 
Types of !low-measuring 

Cf:eViC·eS •••• ~ ••••••••....••••.•• 

SCREENING 

General. considerations •••...••.. 
Bclr screens .................... . 

SEDIMENTATION 

General considerations ..•.•••.•. 
Functions arid types of 
sedimentation units •...•••..•.. 

Design parameters •.........••..• 
Tank types and design 
~eatur~s. ~ .................... . 

Imhoff tanks .....•......••...... 
Sludge characteristics •.....•.•• 

WASTE STABILIZATION PONDS 

Waste. stabilization pond 
classification: ..••.•...••..••. 

Design par;aineters for waste 
.stcibilizal:ion ponds~.~ ..• ~ ...•.•• 

Pond facility requirements ..•••. 

t~ICKLING F!LTER PLANTS 

Gerierai corisiderations •• : •....•. 
pesi~ri bJ~is.~~~ criteria~······ 
N~~~lticitlori ln trlckilni 
: ~ ~ i ~~r$ ~. _, .• ... ; .. ~ ~·. ~ ~ ~ .. ~ ........ . 
ijy4hi~t ic coritp~nen ts .... ~ ...... . 
Other fiiter components ..•..• ~ .• 

At±tvAfko stUridk ~tA~t~ 

n.. 
11 

Paragraph Page 

6-1 

6-2 

7-1 
7-2 

8-1 

8-2 
8-3 

8-4 
8-5 
8-6 

9-1 

9-2 
9-3 

10-1 
10-2 

ib-3 
10-4 
10-5 

u..:1 
il-2 
ii-j 
ii-4 
ii~s 
ii-6 
ii-7 

6-1 

6-1 

7-1 
7-1 

8-1 

8-1 
8-1 

8-5 
8-6 
8-6 

9-1 

9-3 
9-4 

10-1 
io-1 

lQ-7 
10-7 
10-8 

11-i 
il-l 
11-s 
il-6, 
tt-to 
11-H 
l1-'i2 



CHAPTER 12. 

CHAPTER 13. 

CHAPTER 14. 

CHAPTER 15. 

APPENDIX A. 

APPENDIX B. 

APPENDIX C. 

Figure 5-l. 

5-2~ 

EM 1110-3-172 
11 May 84 

Paragraph Page 

SLUDGE HANDLING, TREATMENT, AND DISPOSAL 

General considerations ••.•••••.• 
Sludge pumping .. ............... . 
Sludge digestion •••••••.•.•••••• 
Sludge storage ••.•••..•••.••.••• 
Sludge drying . ................. . 
Sludge disposal •.•••••.••.•• ,, •. 

DIS INFECTION 

General considerations •••••••••. 
Types of chemical disinfectants. 
Design basis and criteria ••.•••. 
Chlorine feeding equipment •••••• 
Chlorine contact chambers ••••... 
Residual limitations ..••.•.••••• 

SMALL SEWAGE TREATMENT FACILITIES 

General considerations .••••••••. 
Septic tank design factors •••••• 
Subsurface irrigation design 

factors ....................... . 
Package treatment plants .••••.•• 

SAFETY FEATURES 

General considerations •••••.•••• 
Applicable standards •.• , •••••••• 
Safety features in plant 
design .. ...................... . 

Safety equipment •••••••••••••••• 
Quick Shower ................... . 

SAMPLE PROBLEMS 

OXYGEN SOLUBILITY TABLE 

REFERENCES 

LIST OF FIGURES 

12-1 
12-2 
12-3 
12-4 
12-5 
12-6 

13-1 
13-2 
13-3 
13-4 
13-5 
13-6 

14-1 
14-2 

14-3 
14-4 

15-1 
15-2 

15-3 
15-4 
15-5 

12-1 
12-1 
12-1 
12-6 
12-7 
12-7 

13-1 
13-1 
13-1 
13-2 
13-5 
13-5 

14-1 
14-1 

14-1 
14-2 

15-1 
15-1 

15-1 
15-2 
15-3 

A-1 

B-1 

C-1 

Treatment scheme for flows less than or equal to 0.2 
mgd. 
Treatment scheme for flows greater than 0.2 mgd. 

iH 



EM 1110-3-172 
11 May 84 

Figure 6-1. 
7-1. 
7-2. 
8-1. 

Table 

8-2. 

10-1. 

10-2. 
11-1. 

3-1. 
3-2. 

3-3. 

4-1. 
4-2. 
6-1. 

6-2. 
7-1. 
8-1. 
8-2. 
8-3. 
9-1. 

9-2. 
9-3. 

10-1. 

10-2. 
10-3. 

11-1. 
11-2. 

11-3. 
12-1. 
12-2. 

12-3. 
12-4. 
13-1. 

Parshall measuring flume. 
Schematic of heavy duty mechanically cleaned bar screen. 
Estimate of screenings collected on bar screens. 
Effective surface area adjustments for 
inlet-outlet losses in rectangular clarifiers, L:W=4 

Effective surface area adjustments for 
inlet-outlet losses in circular clarifiers. 

Common flow diagrams for single and two-stage high-rate 
trickling filters. 

Trickling filter components. 
Activated sludge flow dia~rams. 

LIST OF TABLES 

Evaluation of wastewater treatment processes. 
Approximate performance data for various wastewater 

processes. 
Operational characteristics of various treatment 

processes. 
Sewage characteristics. 
Capacity factors. 
Types of measuring devices applicable to wastewater 

treatment. 
Parshall flume flow values. 
Efficiencies of bar spacing. 
Surface loading rates for primary settling tanks. 
Surface loading rates for secondary sedimentation tanks. 
Typical characteristics of domestic sewage sludge. 
Classification and design parameters for wastewater 
treatment ponds. 

Mechanical mixing energy required for oxygen dispersion. 
BOD removal efficiencies for aerated wastewater 

treatment ponds. 
Design data and information for trickling filter 
processes. 

Design recirculation rates for high-rate filters. 
Miscellaneous trickling filter component design 
criteria. 

Design criteria for activated sludge modifications. 
Oxygen and air requirements for activated sludge 
modifications. 

Power requirements for different types of aerators. 
Aerobic digestion design parameters. 
Standard-rate anaerobic digester capacity design 
criteria. 

High-rate anaerobic digester capacity design criteria. 
Area required for sludge drying beds. 
Typical chlorine dosages required for sewage 
disinfection. 



CHAPTER 1 

GENERAL 

EM 1110-3-172 
11 May 84 

1-1. -Purpose and scope. This manual prescribes general information 
and design criteria for guidance in th~ planning and design of domestic 
wastewater treatment plants at Army mobilization facilities. 

1-2. Overall design considerations. Wastewater treatment plant design 
will be as simple as is commensurate with the required degree of 
treatment. Plants will be capable of treating normal laundry wastes 
together with sanitary wastewater. Some types of industrial waste may 
be admitted to wastewater treatment plants. These include cooling 
tower discharge, boiler blowdown, vehicle washrack wastewater, swimming 
pool filter discharges, and aircraft wash wast_es using biodegradable 
detergents. Pretreatment will be provided when conditions require it. 
In design for expansion of existing plants constituting new 
construction, criteria contained herein regarding flows and wastewater 
characteristics may be modified to conform to existing plant 
performance data if the plant has been in operation long enough to have 
established accurate data. Package treatment plants offer many 
advantages and will be considered for all feasible applications. 

1-3. Definitions. The following definitions apply to this manual. 

a. Auto-oxidation. Utilization of the endogenous phase of 
biological metabolism for the complete stabilization of organic wastes. 

b. Biochemical oxygen demand (BOD). The quantity of oxygen used in 
the biochemical oxidation of organic matter in a specified time, at a 
specified temperature, and under specified conditions. It is not 
related to the oxygen requirements in chemical combustion, being 
determined entirely by the availability of the material as biological 
food and by the amount of oxygen utilized by the microorganisms during 
oxidation. Unless otherwise stated, BOD refers to the biochemical 
oxygen demand in 5 days at 20 degrees C. 

c. Biological oxidation. The process whereby living organisms in 
the presence of oxygen convert the organic ma'tter contained in 
wastewater in to a more stable form-. - . 

d. Biological treatment. Biological treatment systems are "living" 
systems which rely on mixed biological cultures to break down waste 
organics and remove organic matter from solution. 

e. Chemical oxygen demand (COD). The oxygen equivalent of that 
portion oif o'rganic matter susceptible to oxidation by a strong chemical 
oxidan't. 

1-1 



EM 1110-3-172 
11 May 84 

f. Chlorine demand. The difference between the amount of chlorine 
added to the wastewater and the amount of residual chlorine remaining 
at the end of a specific contact time. The chlorine demand for given 
water varies with the amount of chlorine applied, time of contact, 
temperature, pH, and the nature and amount of impurities in the water. 

g. Combined sewer system. A transport system which carries both 
sanitary wastewater and storm or surface water runoff. 

h. Effluent. Any wastewater or liquid flow (raw, partially or 
completely treated) leaving a treatment process unit or operation. 

1. Endogenous respiration. An auto-oxidation of cellular material, 
which takes place in the absence of assimilable organic material, to 
furnish energy required for the replacement of protoplasm. 

j. Filterable solids. The quantity of material which passes 
through the filter paper when a quantity of water, sewage, or other 
liquid is filtered through an asbestos filter in a Gooch crucible. 

k. Food to microorganism ratio. An aeration tank loading design 
[...]
the best arrangement of units is to arrange all units sequentially 
according to the flow of wastewater through the system. The resulting 
hydraulic profile for wastewater flow will determine the relative 
vertical alinement of each of the plant's units. Final arrangement of 
the units then results from adaptation of site features to the 
treatment plant's functional and hydraulic requirements. Allowance 
must also be made for the area of operation and maintenance of the 
treatment units. If sufficient head is available for gravity flow, the 
hydraulic requirements will control the plant layout. Greater 
flexibility in arranging the treatment plant units is achieved with 
intermediate pumping of wastewater, although pumping should be 
eliminated wherever possible. The treatment plant must operate during 
emergency conditions such as power failures, and also during periods of 
maintenance work on treatment units. Dual units should be provided in 
all feasible cases to provide operational reliability and flexibility. 

b. Conduits and pipelines. Conduits and pipes will be arranged in 
such a manner as to reduce space and cost requirements. They will be 
designed to handle the expected maximum flows through the treatment 
plant. 

c. Bypasses and overflows. Provisions for bypassing individual 
treatment units will be made so that each unit can be taken out of 
service without interrupting the plant operation. Bypasses will not be 
provided for screens, chlorination units, nor other unit processes 
where duplicate units are available. Overflows will be used to prevent 
hydraulic overloading of treatment units, especially biological 
treatment units. Return of flows not treated or alternate treatment 
~u~t be provi~ed. 

4-4 



EM 1110-3-172 
11 May 84 

d. Treatment plant discharge. Outfall sewers will be extended to 
the low-water level of the receiving body of water or to submergence 
required by regulatory authority to insure satisfactory dispersion of 
the plant effluent. Provisions for effluent sampling and monitoring 
are required. The design will assure the structural integrity of the 
outfall, prevent failure due to erosion, and prevent backflow during 
flooding. 

4-8. Plant hydraulics. 

a. Hydraulic loadings. The overall head allowances required for 
various types of wastewater treatment plants are as follows: 

Type of Plant 

Primary treatment 
Activated sludge 
Trickling filters 

Low-rate 
High-rate, single-stage 

Head Reguired 
feet 

3 to 6 
3 to 6 

18 to 24 
10 to 15 

b. Limiting velocities. A minimum velocity of 2.0 fps at design 
average flow is required for channel flow. At minimum flows, a minimum 
velocity of 1.5 fps is required to prevent suspended solids from 
settling in flow channels. 

c. Head loss. The total head loss through a treatment plant is the 
sum of head losses in the conveyance of wastewater between elements of 
the treatment process and the losses of head through treatment units. 
Head losses from wastewater conveyance are due to frictional losses in 
conduits, bends, and fittings, and allowances for free-fall surface and 
for future expansions. EM 1110-3-174 gives detailed guidance and 
charts for computing head losses in pipes and conduits. Head losses 
through process equipment are dependent on the specific units and are 
specified by their manufacturers or by the design engineer. 

4-9. Plant auxiliary facilities. 

a. General. A potable water supply will be provided. Sanitary 
facilities, toilet, shower, and lavatory with hot and cold water supply 
will be provided, except for installations with less than 0.1 mgd 
capacity. The potable water line will incorporate a backflow 
prevention device to prevent the contamination of the water supply. 
Emergency power for essential equipment will be provided. Adequate 
working and storage space is required for all plants. The general 
plant layout will facilitate operation and maintenance of the treatment 
units and their appurtenances. 

4-5 



EM 1110-3-172 
11 May 84 

b. Controls and monitoring. The plant arrangement will take into 
consideration the related control and monitoring requirements. 
Laboratory facilities will be provided either on or off site for 
conducting the necessary analytical testing for the purpose of process 
control and compliance with regulatory requirements. 

4-10. Metering and instrumentation. 

a. Continuous recording of flow. Wastewater flow rates will be 
monitored and recorded for purposes of evaluating treatment plant 
performance and will also be used when treatment charges are involved. 
Continuous flow measurement is necessary in order to monitor diurnal 
variations in flow which may affect treatment plant efficiency. Flow 
rates must also be taken into account when sampling wastewater quality. 

b. Monitoring equipment for process control. Monitoring equipment 
will be used to indicate and/or record flow quantities and, if 
justified, pressure, temperature, liquid levels, velocities, and 
various quality parameters. 

(1) Monitoring at pumping stations. In sewage pumping stations, 
flow measurement is necessary to control periodic pump operation. 
Watt-hour meters and pump time meters will be used to insure balanced 
pump usage among all units in multiple-pump installations. 

(2) Monitoring of biological treatment. Trickling filter 
monitoring will include flow measurement of influent, effluent, and 
recirculation lines, and also volume of sludge pumped to or from the 
digesters. These parameters are used in determining and controlling 
hydraulic and organic loading as well as in controlling settling tank 
efficiencies. Activated sludge treatment will require the same 
monitoring with the addition of MLVSS and air-supply monitoring. 

4-11. Sampling. Wastewater sampling at various points in the sewage 
treatment process is useful in evaluating operation efficiency. This 
can be used internally in order to optimize the process and is also 
used by regulatory agencies to judge whether treatment plant 
regulations are satisfied. Sampling is also used to establish changes 
when treating industrial wastes. Provisions for sampling sites must be 
made in .. the plant design. The type of sampling provisions, composite 
or grab sample collection, will be dictated by the type of sampling 
required in the National Polltitant Discharge Elimination System (NPDES) 
discharge permit. Forward flow, recycled flow, sludge flow, chlorine 
residual, pH, and dissolved oxygen are some of the process control 
parameters that can be monitored on a continuous basis. 

4-12. Standard drawings. Standard drawings have been prepared fqr the 
reconnnended treatment schemes outlined in chapter 5. These drawings 
may be altere~ depending on local conditions and criteria. 

4-6 



CHAPTER 5 

SELECTION OF TREATMENT PROCESSES 

EM 1110-3-172 
11 May 84 

5-1 .• General. The method for treating domestic wastewater flows at 
mobilization facilities will be dictated by existing physical, 
economic, and environmental conditions at the site. Such conditions 
include the availability of land, fuel, building materials, 
construction and process equipment, skilled construction and operations 
forces, and transportation facilities. Designs requiring low energy 
consumption, unskilled labor, and relative ease of operation should be 
stressed. · 

5-2. Recommended treatment scheme. A wastewater treatment scheme has 
been presented within the mobilization scenario. This scheme will be 
given first consideration with regard to the restrictions and 
requirements outlined above. The treatment units and processes 
specified in this scheme will be in accordance with the guidelines and 
criteria presented in their respective chapters of this manual. The 
recommended treatment scheme presents two methods of operation and the 
decision on which method to use dependent on flow quantity. 

a. For flows less than or equal to 0.2 mgd. Imhoff tanks followed 
by waste stabilization ponds will be used. Figure 5-1 presents a 
schematic diagram for this treatment operation. Standard drawings and 
specifications identified by Mobilization Drawing Code M 830-00-A have 
been prepared to assist the designer of this treatment method. 

b. For flows greater than 0.2 mgd but less than or equal to l mgd. 
Oxidation ditches followed by secondary clarification will be used. 
Figure 5-2 presents a schematic diagram for this treatment operation. 
Standard drawings and specifications identified by Mobilization Drawing 
Code M830-00-B have been prepared to assist the designer of this 
treatment method. 

c. For flows greater than 1.0 mgd. Treatment of flows greater than 
1.0 mgd will entail the duplication of the major units employed in the 
oxidation ditch scheme. For example, a 1.5 mgd plant will require use 
of two oxidation ditches and two clarifiers. Duplication of auxiliary 
units such as screens, sludge beds, and chlorine basins would be 
determined on a case-by-case basis. 

d. For all flows. For all methods, disinfection by chlorination is 
optional depending on need to disinfect which is dependent on water use 
downstream of the discharge point. Sludges generated from each process 
will be dewatered by the use of sand-drying beds and be disposed of at 

5-l 



EM 1110-3-172 
11 May 84 

t­z 

3 .... .... 
11.1 

r-
1 
I I 
L ...J 

I I 
U. S. Army Corps of Enginee~s 

FtOURE 5-1 tREATMENt SCH~ME·Fok FLOWS LESS THAN OR EQUAL TO 0.2 MGD 

5.-2 



"'a. (!)~ 
Q:::) 

z 3a. 
1&.1 en 
1&.1 a: 
&l 

U. S. Army Corps of Engineers 

..... 
z 
1&.1 
:::) 
..J 
LL. 
LL. 
1&.1 

EM 1110-3-172 
11 May 84 

en 
Q 
1&.1 
ID 

(!) z 
):: 
a: 
Q 

~ 
Q 

3 
en 

FIGURE 5-2 TREATMENT SCHEME FOR FLOWS GREATER THAN 0.2 MGD 

5-3 



EM 1110-3-172 
11 May 84 

a sanitary landfill or by land application. As a minimum, 
manually-cleaned screens should be provided at the head of the plant to. 
remove heavy debris which may hinder the treatment processes. 

5-3. Alternative treatment designs. Although the treatment methods 
presented above are the ones to be considered first for mobilization 
work, situations may arise which make their use unfeasible. One 
example would be the scarcity of land for'ponds and oxidation ditches. 
In this case, a treatment method requiring less land area would be 
mandated. Such a design could include the more compact activated 
sludge systems. Another example would be the immediate availability of 
trickling filter equipment making this system more desirable. All 
legitimate alternatives to the recommended treatment scheme should be 
identified and investigated by the evaluation of restricting parameters 
and governing conditions. 

5-4. Regulatory requirements. The NPDES Permit obtained from the 
local Federal regulatory agency office by the installation to which the 
permit is issued will generally determine the treatment requirements. 
Effluent requirements for new Federal facilities that establish maximum 
pollution discharge limitations will be provided by coordination of the 
Corps of Engineers Design Office with the regulatory agency. 

5-5. Impact on receiving waters. The toxicity, coliform count, BOD, 
COD, settleable solids, and nutrient load of the waste stream must be 
considered in determining its impact on the receiving waters. The 
impact is dependent on the ability of the water body to assimilate the 
waste stream. Dissolved oxygen (DO) levels provide one of the means to 
interpret the impact. Increased waste loads cause increased mic~obial 
activity, exerting a high oxygen demand and a lowering of the DO level 
of the receiving water. The DO level affects the viability of most 
aquatic life and is used in setting stream standards. Seasonal 
variations must be considered. 



CHAPTER 6 

FLOW-MEASURING DEVICES 

EM 1110-3-172 
11 May 84 

6-1. General considerations. Flow-measuring devices are required for 
all wa~tewater treatment plants of the types to measure various 
influent, effluent, and in-process wastewater flows. Equipment for 
indicating, totalizing, and recording the effluent wastewater flow will 
be provided for all secondary-treatment plants with flows greater than 
0.10 mgd and smaller plants in special cases. For plants less than 
0.10 mgd, recording and totalizing equipment will be provided as 
required to assure effluent limitation within regulations imposed by 
the regulating authority. In plants requiring recirculation of 
wastewater, meters with means for indicating the rates of recirculation 
are required. Weirs, Parshall flumes, and magnetic flow meters are 
satisfactory for measuring wastewater flow, Parshall flumes being 
generally preferable for Army projects when measuring influent or 
effluent. Measuring devices will be designed, or specified, with a 
view toward obtaining the accuracy of measurement throughout the 
expected range of flow. Principles of design of such devices are 
covered in standard handbooks. 

6-2. Types of flow-measuring devices. The following paragraphs 
describe the types that are suitable for use in wastewater treatment 
plants. For additional comments refer to table 6-1. 

a. Weirs. Weirs shall be located in a channel so that the flow 
will not be disturbed by turbulence and in such a manner that the depth 
of flow over the weir can be observed and recorded. When continuo~s 
recording is required, the float will be installed in a chamber 
separated from the main channel of flow, but connected thereto by 
piping. 

b. Parshall flumes. A typical Parshall flume is shown in figure 
6-1. This device has many advantages: the loss of head is minimal; it 
is self-cleaning; flow measurement can be made in open-channel flow; 
and it has no moving parts to malfunction. The downstream 
water-surface elevation above the flume approach floor, a, must not 
exceed 65 percent of water elevation, b, upstream of the flume. The 
flume will be designed with the narrowest throat practicable for the 
conditions under consideration. The stilling well shown in figure 6-1 
provides a quiescent zone in which to measure the height, h. Flow 
through a Parshall flume, with a throat width of at least 1 foot but 
less than 8 feet under free flow conditions, may be estimated by the 
following formula: 

0.026 
Q 4Bhl.S22B 

6-1 



0\ 
I 

N 

Table 6-1. Types of Measuring Devices Applicable to Wastewater Treatment 

Primary Measurement 
and Type of Device 

Flow 

Open channels: 

Head area meters -

Flume! 

Velocity meters -

Propeller 

Pressure pipelines: 

Differential producers 

Level 

Staff gage 

Floa.t 

Probes 

Use 
Waste Disposal 

Plant influent, 
bypass lines 

Primary effluent, 
plant effluent 

Clean liquids up 
to 2 percent 
solids 

Wet wells, 
floating cover 
digester 

Wet wells 

Wet wells 

lsuspended matter does not hinder operation. 

2Notmally requires free fall for discharge. 

U. S. Army Corps of Engineers 

Limitations 
General 

More costly than 
weir 

Produces greater 
head loss than 
flume 

Requires fixed 
cross-sectional 
area. Low head 
loss 

Fluid must be 
under positive 
head at all times 

Use for indication 
only. Location 
must be visible 

Indication near 
tank 

Do not use for 
indication. Fluid 
must be electrolyte 

Capacity 

13 gpm to 
3,000 mgd 

Virtually 
unlimited 

30 gpm to 
virtually 
unlimited, 
0.9 to 20 fps 

Unlimited 

Unlimited 

Unlimited 

....... t:t:l 

....... ;:s:: 
;:s:: ....... 
Ill ....... 
'< ....... 

0 
00 I 
+:-- w 

I 
....... 
-....! 
N 

10 to l 

100 to l 

100 to l 

100 to I 



FLOW---.. 

------------------------------------------------__ h _______ _ 
-- ---------- --------------------

STILUNG WELL 

B 

EM 1110-3-172 
11 May 84 

---- -~~~'!!"!!~~~~~~~~-------~---:0::-:0:-=-:-=-=-~~~-=-

FIGURE 6-1. PARSHALL MEASURING FLUME 

6-3 



EM 1110-3-172 
11 May 84 

where: 

Q = flow, cfs 
B = throat width, feet 
h = upper head, feet 

A tabulation of this formula is given in table 6-2. 

Upper Head, h 
(feet) 

0.1 
0.2 
0.3 
0.4 
0.5 
0.6 
0.7 
0.8 
0.9 
1.0 
1.1 
1.2 
1.3 
1.4 
1.5 
1.6 
1.7 
1.8 
1.9 
2.0 

Table 6-2. Parshal Flume Flow Values 
( cfs) 

1 

.12 

.35 

.64 

.99 
1.39 
1.84 
2.32 
2.85 
3.41 
4.00 
4.62 
5.28 
5.96 
6.68 
7.41 
8.18 
8.97 
9.79 

10.6 
11.5 

2 

.23 

.66 
1.24 
1.93 
2.73 
3.62 
4.60 
5.66 
6.79 
8.00 
9.27 

10.6 
12.0 
13.5 
15.0 
16.6 
18.2 
19 .9 
21.6 
23.4 

Throat width, B (feet) 
3 4 5 6 

.33 

.96 
1.82 
2.86 
4.05 
5. 39 
6.86 
8.46 

10.2 
12.0 
13.9 
16.0 
18.1 
20.3 
22.6 
25.1 
27.5 
30.1 
32.8 
35.5 

.42 
1.26 
2.39 
3. 77 
5.36 
7.15 
9.11 

11.3 
13.5 
16.0 
18.6 
21.3 
24.2 
27.2 
30.3 
33.6 
37.0 
40.4 
44.1 
47.8 

.52 
1.56 
2.96 
4.67 
6.66 
8.89 

11.4 
14.0 
16.9 
20.0 
23.3 
26.7 
30.3 
34.1 
38.1 
42.2 
46.4 
51 
55 
60 

.61 
1.84 
3.52 
5.57 
7.95 

10.6 
13.6 
16.8 
20.3 
24.0 
27.9 
32.1 
36.5 
41.0 
45.8 
51 
56 
61 
67 
72 

7 

.70 
2.13 
4.07 
6.46 
9.23 

12.4 
15.8 
19 .6 
23,. 7 
28.0 
32.6 
37.5 
42.6 
48.0 
54 
59 
65 
72 
78 
85 

8 

.79 
2.41 
4.63 
7.34 

10.5 
14.1 
18.0 
22.4 
27.0 
32.0 
37.3 
42.9 
48.8 
55 
61 
68 
75 
82 
90 
97 

c. Magnetic flow meters. Magnetic flow meters can be used for flow 
measurement in wastewater treatment plants. There are many types of 
magnetic flow meters, however, and direct contact with the 
manufacturers is the quickest and generally most practical way to 
determine th~ir application to specific wastewater measurements. 



CHAPTER 7 

SCREENING 

EM 1110-3-172 
11 May 84 

7-1. General considerations. Screening is a process necessary to 
protec~ pumps and subsequent treatment units of a wastewater treatment 
plant. Its main function is to remove sticks, stones, rags, trash, and 
other debris. 

7-2. Bar screens. 

a. Description and function. The pr~mary function of coarse 
screening is protection of downstream facilities rather than effective 
removal of solids from the plant influent. All screens used in sewage 
treatment plants or in pumping stations may be divided into the 
following classifications: 

(1) Trash racks, which have a clear opening between bars of 
1-1/2 to 4 inches and are usually cleaned by hand, by means of a hoist, 
or possibly by a power-operated rake. 

(2) Standard mechanically cleaned bar screen, with clear 
openings from 1/2 to 1-1/2 inches (figure 7-1). 

(3) Fine screen, with openings 1/4 inch wide or smaller. 

b. Design basis. Screens will be located where they are readily 
accessible. An approach velocity of 2 fps, based on average flow of 
wastewater through the open area, is required for manually cleaned. bar 
screens. For mechanically cleaned screens, the approach velocity will 
not exceed 3.0 fps at maximum flows. 

(1) Bar spacing. Clear openings of 1 inch are usually 
satisfactory for bar spacing, but 1/2 to 1-1/2 inch openings may be 
used. The standard practice will be to use 5/16-inch by 2-inch bars up 
to 6 feet in length and 3/8-inch by 2-inch or 3/8-inch by 2-1/2-inch 
bars up to 12 feet in length. The bar will be long enough to extend 
above the maximum sewage level by at least 9 inches. 

( 2) Size of screen channel. The maximum velocity through the 
screen bars, based on maximum normal daily flow, will be 2.0 fps. For 
wet weather flows or periods of emergency flow, a maximum velocity of 
3.0 fps will be allowed. This velocity will be calculated on the basis 
of the screen being entirely free from debris. To select the proper 
channel size, knowing the maximum storm flow and the maximum daily 
normal flow, the procedure is as follows: the sewage flow (mgd) 
multiplied by the factor 1.547 will give the sewage flow (cfs). This 
flow in cfs divided by the efficiency factor obtained from table 7-1 
will give the wet area required for the screen channel. The minimum 
width of the channel should be 2 feet, and the maximum width of the 

7-1 



EM lll0-3-172 
11 May 84 

.. ' 

~: . ... 
' .. 
~: ,... " . , .. 

4 

"' . -

FLOW--

FtGIJitE 7-L sci\EMAt1C OF Jlf}.VY DUTY MECRA~tcf.LLY CLEANED BAR SCREE~ 

7-2 



EM 1110-3-172 
11 May 84 

channel should be 4 feet. As a rule it is desirable to keep the sewage 
in the screen channel as shallow as possible in order to keep down the 
head loss through 'the plant; therefore, the allowable depth in the 
channel may be a factor in determining the size of the screen. In any 
event, from the cross-sectional area in the channel, the width and 
depth of the channel can be readily obtained by dividing the wet area 
by the depth or width, whichever is the known quantity. 

Table 7-1. Efficiencies of Bar Spacing 

Bar Size Openings Efficiency 
inches inches 

1/4 1 0.800 
5/16 1 0.768 
3/8 1 o. 728 
7/16 1 0.696 
1/2 1 0.667 

(3) Velocity check. Although screen channels are usually 
designed on the basis of maximum normal flow or maximum storm flow, it 
is important to check the velocities which would be obtained through 
the screen from minimum or intermediate flows. The screen will be 
designed so that at any period of flow the velocities through the 
screen do not exceed 3 fps under any flow condition. 

(4) Channel configuration. Considerable attention should be 
given to the design of the screen channel to make certain that 
conditions are as favorable as possible for efficient operation of the 
bar screen. The channel in front of the screen must be straight for 25 
feet. Mechanical screens with bars inclined at an angle of 15 degrees 
from the vertical will be installed. 

(5) Screenings. The graph shown in figure 7-2 will be used to 
predict the average amount of screenings that will be collected on the 
bar screen. The information required to make this estimate is flow and 
bar spacing. Grinding of the screenings (and returning them to the 
wastewater flow), incineration, and landfilling operations are 
satisfactory methods for disposal of the screenings. 

(6) Design procedure. Select bar size and spacing and determine 
efficiency factor. Determine number of units desired. Divide total 
maximum daily flow or total maximum storm flow by the number of screens 
desired to obtain maximum flow per screen. The procedure is then as 
follows: 

Maximum daily flow 1n mgd x 1.547 = maX1mum daily flow in cfs. 

Maximum storm flow 1n mgd x 1.547 = max1mum storm flow in cfs. 

7-3 



EM 1110-3-172 
11 May 84 

~ 
~ ,.. 

~ ' 

--

a: 
llJ 

:~ 
!I 
Zl&.l 
~it.~ en 

5~ 
00 
..... fj o_, 

tu! 
~~ 
~::; 

~~ 

/ v 

v v 

I 

/ 
I 

v v v v / v v 
/ 

' ,.,.~ 

'D~ 1. IY4/f~ ~:> - ~.L~~~nO ~NINiiij:>S i9YYiJ\Y 

u. s. Ary ~qrps pf Engineers 
' '•' ' ' ' . . . •' ' . . ~ 

7-4 

x ~ C( 
:& C( 

" 

I 
v I 

I 1 

v 
v 

~ 
0-



cfs = net area through bars for max1mum daily flow. 
2 

cfs = net area through bars for maximum storm flow. 
3 

EM 1110-3-172 
11 May 84 

Which~ver of the above gives the larger value should be used for 
design. 

Net area in square feet = gross area or channel cross-
Efficiency coefficient for bars section wet area. 

Minimum width of bar rack = 2 feet; Maximum width = 4 feet 

Channel cross-section wet area = Corresponding depth or width 
Maximum desired width or depth 

These figures are based on recessing channel walls 6 inches each side 
for chain tracks and screen frame. The overall width of screen frame 
is 12 inches greater than width of bar rack. If not possible to recess 
walls, the channel should be made 1 foot wider than figured above. 

(7) Sample calculation. Assume: 

Maximum daily flow = 4 mgd 
Maximum storm flow = 7 mgd 
Maximum allowable velocity 
through bar rack for 
maximum daily flow = 2 fps. 

Then, using the design procedure in the preceding paragraph: 

Maximum daily flow= 4 x 1.547 = 6.188 cfs. 
Maximum storm flow= 7 x 1.547 = 10.829 cfs. 

Since Q = Av, 6.188 = Ax 2, and the net area A through the bars is 
3.094 square feet. For a maximum allowable velocity through the bar 
rack of 3 fps during maximum storm flow, the net area through the bars 
must be 10.829/3 = 3.61 square feet. The gross area will be based on 
the larger of the two net areas, in this case 3.61 square feet. A rack 
consisting of 2-inch by 5/16-inch bar~ spaced to provide clear openings 
of 1 inch has an efficiency of 0.768 (table 7-1), yeilding: 

Gross Area= 3.61 = 4.70 square feet 
0.768 

The channel width in this case might be established at 3 feet, in which 
case the water depth would be 4.70/3.0 = 1.57 feet. This is a 
theoretical water depth which may be affected by subsequent plant 

7-5 



EM 1110-3-172 
11 May 84 

units. The head loss through a bar rack is computed from the following 
equation: 

h = v2 - v2 
45 

where: 

h = head loss in feet 
V = velocity through rack 
v = velocity upstream of rack 

or: 

h = 0.0222 (v2 - v2) 

Again making use of Q = Av, 

v = 10.829/4.70 = 2.3 fps 

Therefore: 

h = 0.222 (32 - 2.32) 
= 0.222 X 3.7 

0.082 foot, or approximately 1 inch 

If the screen is half plugged with screenings, leaves, and other 
debris: From Q = Av the area is directly proportional to the velocity. 
In other words, if the area is cut in half, the velocity must double. 
The head loss therefore ~s: 

h = 0.0222 (62 - 2.32) 
= 0.0222 X 30.7 
= 0.682 foot, or approximate!~ 8-1/4 inch 

The increase in head loss is over one-half foot as the screen becomes 
half plugged. The need for accurate control of the cleaning cycle, and 
protection against surge loads, is thus demonstrated. 

7-6 



CHAPTER 8 

SEDIMENTATION 

EM 1110-3-172 
11 May 84 

8-1. General considerations. In sedimentation, settling tanks are 
used for removing settleable solids and, for reducing the suspended 
solias content in wastewater. Selection of sedimentation depends on 
plant size, the nature of the wastewater to be treated, and effluent 
requirements. 

8-2. Functions and types of sedimentation units. In most facilities, 
primary sedimentation is currently used as a preliminary step ahead of 
biological treatment. Sedimentation tanks are designed to operate 
continuously. They are usually rectangular or circular and have 
hoppers for sludge collection. ~ost sedimentation tanks are 
constructed with gently sloped bottoms and have sludge hoppers with 
relatively steep sides. Non-mechanized settling tanks are used only in 
very small installations; the sludge moves to hoppers by gravity where 
it is removed. 

a. Design of primary sedimentation tanks. The function of primary 
sedimentation is to reduce the load on the biological treatment units. 
Efficiently designed and operated primary sedimentation tanks should 
remove 50 to 65 percent of the suspended solids and 25 to 40 percent of 
the BOD. 

b. Secondary sedimentation tanks for activated sludge plants. The 
function of the activated sludge settling tanks is to separate the 
activated-sludge solids from the mixed liquor. It is the final 
treatment step in the secondary treatment process. The effluent from 
the final sedimentation tank should be well-clarified, stable effluent 
low in BOD and suspended solids. 

c. Secondary sedimentation tanks fo.r trickling filter plants. The 
function of these settling tanks is to produce a clarified effluent, 
On Army installations, it is common practice to recirculate the settled 
sludge to the primary sedimentation basin or the trickling filter. 

8-3. Design parameters. 

a. Primary settling tanks. The tanks will be designed for the 
average daily flow or daily flow equivalent to the peak hourly flow 
that requires the largest surface area. Surface loading rates for 
primary settling tanks are given in table 8-1. All tank piping, 
channels, inlets, outlets, and weirs will be designed to accommodate 
peak flows. Use 3.0 times average hourly flow if specific peak flows 
are not documented. Facility designs will normally include two tanks. 
Each tank will be sized, as a maximum, for 50 percent of the plant 
design flow. 

8-1 



EM 1110-3-172 
11 May 84 

Table 8-1. Surface Loading Rates for Primary Settling Tanks 

Plant Design Flow 
mgd 

0-0.01 
0 .01-0.10 
0.10-1.00 
1 .00-10.0 
above 10.0 

Surface Loading Ratel, gpd/square foot 
Average Flow Peak Flow 

300 
500 
600 
800 

1,000 

500 
800 

1,000 
1,200 
1,200 

!These rates must be based on the effective areas (figures 8-1 and 
8-2). 

b. Secondary sedimentation tanks. The sedimentation tanks should 
be designed for the flow (average or peak) that requires the largest 
surface area. Surface loading rates for secondary settling tanks are 
given in table 8-2. Similar to primary tanks, the facility designs 
will normally include two tanks, each handling SO percent of the 
design flow. 

Table 8-2. Surface Loading Rates fo~ SecondarJ Sedimentation Tanks 

Plant Design Flow 
mgd 

0-0.01 
0.01-0.1 
0.1-1 

1-10 
above 10 

Surface Loading Ratel, gpd/square feet 
Average Flow Peak Flow 

100 
300 
400 
500 
600 

200 
500 
600 
700 
800 

!These rates must be based on the effective areas (figures 8-1 and 
8-2). 

c. General design considerations for all clarifiers. 

(1) Detention perfod. Detention time is commonly specified as 
2.5 hours for primary tanks serving all types of plants, except when 
preceding an activated sludge system, wqere detention time is specified 
as 1.5 hours. Selection of optimum detention time will depend on the 
tank depth and the overflqw rate. For those Army installations where 
the contributing population is largely nonresident, the detention 
period to be used in design of primary settling tanks is 2 hours, based 
on the average hb~tly rate for the 8-hour period when the maximum 
number of personnei will be eontributing to sewage flow. 

8-2 



100 . 

80 

C( 
ILl 
0:: 
C( 

0:: 60 ILl 
u:: 
0:: 
C( 
...J 
u 

a: 
U) 

40 U) 

9 
~ z 
~ 
0:: 
ILl 
Q. 

20 \ 
~ 

00 5 

I 

NOTE: 

10 15 

EM 111 0-3-1 7 2 
11 May 84 

For any side-water depth. 

-

20 25 30 

TOTAL AREA OF RECTANGULAR CLARIFIER, SO FT X 1,000 

U. S. Army Corps of Engineers 

FIGURE 8-1 EFFECTIVE SURFACE AREA ADJUSTMENTS FOR INLET-OUTLET LOSSES 
IN RECTANGULAR CLARIFIERS, L:W=4 

8-3 



EM 1110-3-172 
11 May 84 

100 

80 

NOTE: For any side-water depth. 

~ 
Ill 
a:: 60 ~ 

a:: 
!!:! 
Ll. 
iE 
~ 
~ 
(.) 

:!; 

rn 40 
rn 
9 
1-
ffi 
(.) 
a:: 
Ill 
A. 

20 

\ 
\ 
"' -......... ~ ""'-
40 80 120 160 

DIAMETER OF CIRCUI..AR Cl-ARIFIERS, FT 

U. s. Army Corps of Engineers 

FIGURE 8-2. EFFECTIVE SURFACE AREA ADJUSTMENTS FOR 
INLET-OUTLET LOSSES IN CIRCULAR CLARIFIERS 

8-4 

-

200 



EM 1110-3-172 
11 May 84 

(2) Weir rate. The overflow loading on weirs will not exceed 
5,000 gpd per lineal foot for plants designed for less than 0.1 mgd, or 
10,000 gpd per l~neal foot for plants designed between 0.1 and 1.0 mgd. 
Weir loading for plants designed for flows of more than 1.0 mgd may be 
higher, but must not exceed 12,000 gpd per lineal foot. When pumping 
is required, the pump capacity will be related to tank design to avoid 
excessive weir loadings. 

(3) Typical design. Example A-1 illustrates a typical clarifier 
design. 

8-4. Tank types and design features. 

a. General features. Inlets to a settling tank will be designed to 
dissipate the inlet velocity, to distribute the flow uniformly, and to 
prevent short-circuiting. The inlet and outlet channels will be 
designed for a minimum velocity of 2 fps at the average flow rate and 
will have corners filleted to prevent deposition and collection of 
solids. Tanks can be circular or rectangular. Side water depths 
should be a minimum of 6 feet and a maximum of 10 feet. A 2 to 4 foot 
additional depth should be provided for the sludge blanket. Limit the 
use of circular clarifiers to applications greater than 25 foot 
diameter. Where space permits, at least two units will be provided. 

b. Rectangular tanks. The minimum length of flow from inlet to 
outlet of a rectangular tank will be 10 feet in order to prevent 
short-circuiting of flow in the tank. Tank length-to-width ratio 
should vary between 3:1 and 5:1. Tanks will be designed with a minimum 
side water depth of 7 feet, except final tanks in activated sludge 
plants, which will be designed with a 9-foot minimum depth. 
[...]
situation, the most ~tringent 'niust'•be :aatisfi~d): 

. . -. . 

'( t) . A''min:lm'iim detention Hme (atatation, fffue)' :ilis sti'f~d 'in 
-pa-r~grapn ·11~3 • 

. :' 

· ~ ~ frbe 1i~i tli fton. Of v~I'Urii~trtc; 1~~lt~g tp6~Jcis 1\2~~~}1 :~bbo ci~bic .. ,:_.· ;(f ) 
feet/day). 

;·. '! d '· ij9t'f~n~f:~~~l~ahon of ~t-i~lic 1;it&~dthg':~~~~~~~~d;iln~'pdu~as 
-.- n6o/a~y/~oil&d "m.vss. 
: '· . · • ~ t4) ::1A\~~~ir~ite~: r.~~lo-~f~-.p~u~cirti~~Pl;t>~~~Jl1~~~S.$i.l~2iol~.,be. 
t'l.Jii~if\·ta·f*~·ct.i~lh' tiler ~·t"irf:ion':i:~nik •. _ ~l, .. t-~bj.pi':;'"-~lls #¥g~ £rfipi~o -?51 to 

0.5 in c'chivEmtiorial' plants and from 0.2 to 0.5 in Step Aerati:on and 



EM 1110-3-172 
11 May 84 

Contact Stabilization. For extended aeration, this ratio varies 
between 0.03 and 0.2. 

(5) An optimum BOD-to-nutrient ratio of 100:5:1 of BOD : 
Nitrogen : Phosphorus is to be maintained for proper microbiological 
growth. Domestic wastewater does not need any supplemental nutrients, 
but it some industrial wastes encumber the system, some nutrient 
addition may be required. 

c. Aeration tank dimensions. 

(1) Conventional activated sludge. Minimum tank depth, 
side-water depth, (SWD), will be 7 to 10 feet for small plants (0.1 
mgd) and from 10 to 14 feet for l'arger plants; minimum free board wi 11 
be 2 feet. The tank bottom will slope along the longitudinal axis to a 
sump. Aeration tank width will be 1.65 to 2.0 times the SWD; the 
larger ratio is the width used for deeper tanks. For· example, a tank 
with a SWD of 10 feet will be 16.5 feet wide, while a tank with a SWD 
of 15 feet will be 30 feet wide. However, these limitations do not 
apply to a completely mixed system. 

(2) Completely mixed activated sludge. Aeration tanks will be 
designed in a manner to insure proper turbulent flow of wastewater. 
For diffused-air systems, the air diffusers will be installed along one 
side of the channel and near its bottom. The opposite bottom corner 
will have a fillet of concrete, and deflecto! baffles (at an angle of 
approximately 45 degrees) placed at the water surface so as to assist 
in maintaining the desired circulation of liquid in the tank. The 
traverse velocity across the bottom of these tanks should be at least 1 
fps and preferably 1.5 fps in order to prevent deposition of solids in 
the tank bottom. For mechanical aerator systems, the installed 
horsepower should not exceed 2.5 hp/1,000 cubic feet of the tank's 
liquid volume. The minimum liquid depth will be 10 feet and the 
maximum depth 12 feet. Draft-tube aerators must be used for depths 
greater than 12 feet, and the largest horizontal distance of the unit 
from wall to wall will be 24 feet. If circular tanks are used for 
mechanical aeration systems, internal wall baffles will be provided in 
order to prevent potential vortexing problems. If more than one 
aerator is required for an aeration basin, the minimum center-to-center 
spacing of the units, in feet, will be 0.8 times the unit aerator 
horsepower. 

11-6. Final settling tank. It will be the function of the final 
sedimentation tank to remove solids from the aeration tank effluent. 
The final sedimentation tank will be designed to handle a flow equal to 
the projected design raw wastewater flow. The design will provide for 
the sludge return to the aeration tank. The design parameters 
indicated in paragraphs 8-3.b. and 8-4. should be observed. 

11-11 



EM 1110-3-172 
11 May 84 

11-7. Sludge handling. 

a. Sludge return. Provisions will be made for returning sludge 
from the secondary settling tank to the aeration tank by centrifugal 
pumps or air lifts; return sludge piping will be at least 4 inches in 
diameter and will be designed to avoid sludge velocities of less than 2 
fps. A continuous purge system will be provided which means that a 
water supply of suitable quality, voltune, and pre·ssure must be provided 
at the metering site. The sludge return rates, expressed as a 
percentage of the average forward flow of wastewater, that will be 
obtainable for specific activated sludge processes are as follows: 

Minimum* Normal Maximum* 

Conventional Activated siudge 25 30 50 
Completely Mixed 50 100 150 
Step Aeration 25 35 50 
Contact Stabilization 50 100 150 
Extended Aeration 50 100 200 

*Sludge pump and piping design will permit these sludge recycle rates 
to be obtainable. 

b. Sludge wasting. Sludge in excess of the quantity returned to 
the aeration tank will be returned to the inlet end of the primary 
settling tank for settling and concentration. Waste sludge control 
facilities will have a maximum capacity of at least 25 percent of the 
average rate of wastewater flow and must function satisfactorily at 
rates of 0.5 percent of the average flow or 10 gpm, whichever is 
larger. 



CHAPTER 12 

SLUDGE HANDLING, TREATMENT, AND DISPOSAL 

EM 1110-3-172 
11 May 84 

12-1. General considerations. Sludge, residual solids, is the end 
product of wastewater treatment. Primary sludge is from 3 to 6 percent 
solids. Treatment objectives are reduction in volume and rendering it 
suitable for ultimate disposal. 

12-2. Sludge pumping. Sludges with less than 10 percent solids can be 
pumped through force mains. Sludges with solids content less than 2 
percent have hydraulic characteristics similar to water; this can be 
assumed for design purposes. For solids content greater than 2 
percent, however, friction losses are from 1-1/2 to 4 times the 
friction losses for water. Both head losses and friction increase with 
decreasing temperature. Velocities must be kept above 2 fps. Grease 
content can cause serious clogging, and grit will adversely affect flow 
characteristics as well. Adequate clean-outs and long sweep turns will 
be used when designing facilities of these types. 

a. Piping. Sludge withdrawal piping will not be less than 6 inches 
in diameter. Minimum diameters for pump.discharge lines are 4 inches 
for plants less than 0.5 mgd and 8 inches for plants larger than 1.0 
mgd. Short and straight pipe runs are preferred, and sharp bends and 
high points are to be avoided. Blind flanges and valves should be 
provided for flushing purposes. 

b. Pumps. Sludge pumps will be either plunger, progressing cavity, 
torque-flow, or open impeller centrifugal types. Plunger and 
progressing cavity pumps generally should be used for pumping primary 
sludges; centrifugal pumps are more suitable for the lighter secondary 
sludges. Centrifugal and torque-flow pumps are used for transporting 
digested sludge in most cases; plunger and progressing-cavity pumps are 
used when a suction lift is involved. 

12-3. Sludge digestion. 

a. Aerobic sludge digestion. The major function of sludge 
digestion (and its principal advantage) is the stabilization of the 
sludge in terms of volatile content and biological activity. Aerobic 
digestion accomplishes this through biological oxidation of cellular 
matter, which is done without the excess production of volatile solids 
associated with anaerobic digestion. This is accomplished without the 
production of a high-BOD liquor as ~esults from the production of 
volatile acids in the anaerobic digestion process. 

(1) Modes of operation. Aerobic digesters can be either 
continuous or intermittent batch operations. With batch operation, 
waste sludge feed will be discontinued at a specified time before 
digested sludge withdrawal. In continuous operation, supernatant is 

12-1 



EM 1110-3-172 
11 May 84 

constantly withdrawn. This mode of operation is used when phosphorus 
is a problem and lo~ phosphorus levels are required in the effluent, 
because batch operation produces high phosphorus concentrations in the 
supernatant. 

(2) Design factors. A summary of design factors is given in 
table 12-1. Tank design is open (can be cold-climate problem with 
mechanical aeration), and no heating is required although some .. increase 
in volatile solids reduction can be obtained with increased 
temperature. Tank design is similar to aeration basin design with the 
addition of sludge thickening apparatus. A major disadvantage of 
aerobic digestion is the high energy requirement, with diffused air 
aeration having the highest, as it requires as much as 100 percent more 
horsepower than does mechanical aeration. 

b. Anaerobic sludge digestion. 

(1) Process description. Anaerobic digestion is the predominant 
method and also usually effective and energy efficient. The process 
involves gasification, liquefaction, stabilization, colloidal structure 
breakdown, and water reduction. 

(2) Objectives. The objectives of anaerobic digestion are the 
stabilization of organic solids, sludge volume reduction, odor 
reduction, destruction of pathogenic organisms, useful gas production, 
and the improvement of sludge dewaterability. Volatile solids 
typically are reduced by 60 to 75 percent, with final volatile matter 
contents of 40 to SO percent. 

(3) Conventional (standard-rate) digestion systems. This type 
of system will consist of a single- or two-stage process for which 
tanks will provide for the simultaneous digestion, supernatant 
separation, and concentration of sludge. The volume will be calculated 
for a load of from 0.04 to 0.10 pounds of volatile suspended solids per 
day per cubic foot or for the criteria given in table 12-2. Two-stage 
processes are more applicable for plants having capacities of more than 
1 mgd. The minimUm total retention time will be 30 days. For 
two-stage processes; the retention time in the first stage will be 8 
days and in the second, 22 days minimum. the sludge will be heated to 

·· "''and maintained at 95 degrees F., when possibl,e., •If .. s1udge,heating is 
not feasible, the tank size will be increased in accordance with local 
climatic conditions, but not less than twice the volume computed for 
he a ted sludge. 

12-2 



EM 1110-3-172 
11 May 84 

Table 12-1. Aerobic Digestion Design Parameters 

Parameter 

'solids Retention Time, 
days 

Solids Retention Time, 
days 

Volume Allowance, 
cubic feet/capita 

VSS Loading, pcf/day 

Air Requirements 

Diffuser System, 
cfm/1,000 cubic feet 

Diffuser System, 
cfm/1,000 cubic feet 

Mechanical System, 
hp/1,000 cubic feet 

Minimum DO, mg/1 

Temperature, degrees C 

VSS Reduction, percent 

Tank Design 

Power Requirement, 
BHP/10,000 
Population Equivalent 

Value 

10-15a 

15-20b 

3-4 

Depending on temperature, 
type of sludge, etc. 

0.024-0.14 Depending on temperature, 
type of sludge, etc. 

1.0-1. 25 

1.0-2.0 

)15 

35-50 

8-10 

Enough to keep the solids in 
suspension and maintain a DO 
between 1-2 mg/1. 

This level is governed by 
mixing requirements. Most 
mechanical aerators in aerobic 
digesters require bottom 
mixers for solids 
concentration greater than 
8,000 mg/1, especially if 
deep tanks (>12 feet) are 
used. 

If sludge temperatures are 
lower than 15 degrees C, 
additional detention time 
should be provided so that 
digestion will occur at the 
lower biological reaction 
rates. 

Aerobic digestion tanks are 
open and generally require no 
special heat transfer 
equipment or insulation. For 
small treatment systems (0.1 
mgd), the tank design should 
be flexible enough so that 
the digester tank can also 
act as a sludge thickening 
unit. If thickening is to be 
utilized in the aeration tank, 
sock type diffusers should be 
used to minimize clogging. 

aExcess activated sludge alone. 
bprimary and excess activated sludge, or primary sludge alone. 
Source: EPA Process Design Manual for Sludge Treatment and 

Disposal 1 October 1974. 

12-3 



EM 1110-3-172 
11 May 84 

Table 12-2. Standard-Rate Anaerobic Digester Capacity Design Criteria 

Feed Sludge Source 

Primary settling only 
Trickling filter with primary settling 
Activated sludge with primary settling 
Imhoff prbcess 

Cubic Feet Per Capita 

3 
5 
6 

'4 .5 

(4) High-rate digestion. The high-rate digestion process 
differs from the standard-rate process in that the solids loading rate 
is much greater (up to 4 times), the retention period is lower 
(one-half), mixing capacity is greater and improved (there is no 
supernatant, nor thickened sludge produced), and the sludge is always 
heated. High-rate tanks will be those where the digestion process, 
accomplished separately from supernatant separation and sludge 
concentration and storage, includes rapid and intimate mixing of raw 
and digesting sludge in the entire tank contents with an operating 
temperature of 95 degrees F. The process will be a two-stage system 
applicable for treatment plants with capacities greater than 1 mgd and 
with the primary digestion tank considered the high-rate tank. If 
sludge drying beds or ponds are to be used for dewatering of the 
digested sludge, the retention time of the solids in the primary 
digester will be 15 days. If mechanical sludge"dewatering processes 
are employed, the retention time in the primary digester may be reduced 
to 10 days. The secondary digester must be of sufficient capacity to 
provide for supernatant separation and storage of digested sludge. The 
total volume will be calculated for a load of from 0.15 to 0.40 pounds 
of volatile suspended solids per day per cubic foot or for the criteria 
given in table 12-3. The primary digestion tanks will be sized to 
provide 75 percent of the total design tank volume. 

(5) Imhoff tanks. In addition to the removal of settleable 
solids, anaerobic digestion of these solids is accomplished 
simultaneously in Imhoff tanks. These units are simple to operate 
usually consisting of scum removal daily by discharging it into the 
nearest gas vent; reversal of flow every 2 weeks to even up solids in 
different ends of the digestion compartment; and drawing off sludge 
periodically to the sludge drying beds. The tank will be sized based 
on the p'er capita figure given in table 12-2. :.No heating of sludge nor 
mechanical equipment will be required for the Imhoff tank. The Imhoff 
tank will be designed such that gas vents are a minimum of 20 percent 
of the tank surface area. For more information on the settling process 
of the .Imhoff tank, refer to paragraph 8-5. of thi.s manual. 

12":4 



EM 1110-3-172 
11 May 84 

Table 12-3. High-Rate Anaerobic Digester Capacity Design Criteria 

Feed Sludge Source 

Primary settling only 
Trickl[ng filter with primary settling 
Activated sludge with primary settling 

Design Capacity 
Cubic Feet Per Capita 

2 
4 
4 

(6) pH control. The pH _level of the sludge inside the digester 
1s a critical factor in anaerobic digestion, and will be kept as near 
as 7.0 as possible, with a range of 6.6 to 7.4 considered acceptable. 
The pH is maintained with bicarbonate buffering and, when natural 
buffering fails and the pH becomes less than 6.6, hydrated lime 
(calcium hydroxide) should be added to the digester. Design provisions 
must be made that will provide a simple means for adding lime to the 
digester if and when needed. One of the more practical means is to 
provide for convenient manual addition of lime to the raw sludge pit 
before the raw sludge is pumped to the digester. 

c. Tank element design. 

(1) Tank dimensions. No particular shape possesses advantages 
over all others, but circular tanks are more popular. Circular tanks 
will not be less than 20 feet, or more than 100 feet in diameter. 
Side-wall water depths will be a minimum of 20 feet and a maximum of 30 
feet. A 2.5-foot freeboard will be provided between the top of the 
wall and the working liquid level. With mechanisms for removing 
sludge, the bottoms of the tanks will be flat; otherwise hopper bottoms 
with steep slopes of 3 feet horizontal t~ 1 foot vertical will be 
provided. All tanks designed for treatment plants rated at or above 
1.0 mgd will be multiple units. 

(2) Covers. Two types of covers are used on sludge digestion 
tanks, fixed and floating. If a combination of covers is used, fixed 
covers will be used for the primary stage of a two-stage digestion 
process and floating covers will be used for the secondary stage. In 